
Page 14 of 32 TM03101 Molift Partner 255 Engelsk - Rev. F/ 11/2010

Appendix A

Pos. Part.no Fig Description

1 1320001 App B Chassis Complete P230/255

1 1320002 App G Chas. Compl.low legs P230/255

2 1311002 App D Column Complete P255

2 1311052 App H Column w. Supporting arms P255

3 1330099 App F Arm Standard P255

3 1331002 App F Arm Scale P255

4 App G Alternative Suspension

1330053 Suspension 4pkt. LP230/255

1330052 Suspension 4pkt. Steel X-large

1330054 Suspension 4pkt. Steel Medium

1330055 Suspension 2pkt. Steel Large

1330056 Suspension Steel 2pkt. Medium

2140002 Suspension 8pkt. P230

5 1341000 Battery 

6 2018004 Hand control, Molift Partner 230

7 1340100 Battery Charger

8 App I Electrical system

1140105 Plug Europe

1140106 Plug Great Britain

1140104 Plug USA

1140107 Plug Australia



Page 15 of 32

2

3

4

5

1

7

8

10

6

R40
,25

1180

54
9

70
0

12
54

A

168

2

3

4

1

5

6

B 04.04.2008
A Released for production 17.10.2007 MHL

Rev. Description: Date/Sign. Approved:

8 1 Main label column 13-070

7 1 Art. and id no. 13-217

6 1 Art. and id no. 13-216
5 1 Battery 24V assy 13-040

4 1
Steelsuspension 4 
point large w/bolt 13-210

3 1
Hanger w/ arm 
assy 13-004

2 1 Column complete 13-180

1 1
Chassie w/legs 
assy 2 13-177

Pos. Qty. Description
Dimension/
Draw. no. Material: Comment:

1
1
1
1
Pos. Object Dimension Material: Comment:

 
 
Drawing name:

17/04-2007

Drawing number:

Molift Partner 255 assy
A213-178

1:10RVS
Projection: Scale:Date:Designed/Drawn:

Size

A

3

1

4

2

6
10

11

9

O
ptional m

ain cable (EU
,G

B
 or U

S)

5

12

B

13

Rev.
D

escription:
D

ate/Sign.
A

pproved:

D
Rem

oved
 pos. 14

14.03.2008
M

HL

C
A

d
d

ed
 pos. 13 and

 14
11.03.2008 RV

S
M

HL

B
A

dded springs
09.05.2005

M
HL

A
Released for production

06.05.2005
M

HL

Pos.
Q

ty.
D

escription
D

im
ension/

D
raw

. no.
M

aterial:
C

om
m

ent:

13
1

Label C
harger m

ode
13-167

12
4

Spring chargerprobes
11

1
Label B

attery C
harger

13-055
9

1
Light guide

Lense_M
ascot_17439

6
4

R
ubber feet

Foot_Torp_047060011407
4

1
Ladekort_2215R

ev3
3

4
B

attery probe
13-053

2
1

Low
er m

ould
13-051

1
1

U
pper m

ould
13-052

Molift

D
raw

ing nam
e:

3.5.2005

D
raw

ing num
ber:

24V charger assem
bly

A2
13-050

1:2
RVS

Projection:
Scale:

D
ate:

D
esigned/D

raw
n:

Size

Main parts

7



Page 16 of 32 TM03101 Molift Partner 255 Engelsk - Rev. F/ 11/2010

Appendix B
Pos. Part. no. Qty Description

1

2

3

4 1320117 1 Nut spindle

5 1320121 2 Bolt for leg

6 1320122 1 Bolt leg spred mech 205

7 1320119 2 Locking plate

8

9 1320114 1 Bracket Leg spreading P205/255

10

11 1320116 2 Nut holder, P230

12 0228138 2 Bushing bronze 5MM

13 App C 1 Chassie assembly, see App C

14 1320501 1 Left Leg Assy P230/P255, see pos 14.2-14.18

15 1320502 1 Right Leg Assy P230/P255 see pos 14.2-14.18

16

17 1320131 1 PUR ring, 90 shore ø12x25x7

18 1320206 2 Screw DIN 7991 M8X12 8.8 ELZN

19 0220309 1 Label, Authorized Crew Only

20 0421135 1 Decal: ID,no

21 1320123 2 Washer, Nylon ø31,7xø13x1,6

22 1120506 2 Screw ISO7380 M8x12 ElZn

26 1 Label controlled sign

Leg, left and right (pos 14 and 15)

14.2 1320102 1 Cover, Leg, Partner 205

14.4 1320104 1 Shock cap, leg P230

14.5 1320105 2 Spacer for wheel P205/230/255

14.7 0910180 2 Bushing, Flanged TFF 20115

14.11 1320101 1 Leg P230/255

14.12 1320103 1 Steel inforcement P230/255

14.13 1420106 1 Bar, flat for leg, left

14.13 1420111 1 Bar, flat for leg, right

14.16 0920107 2 Wheel Ø75mm without Brake

14.17 1320110 1 Rivet Dowel ø3x10

14.18 1410118 1 Monobolt ø6,4x19



Page 17 of 32

Chassie with legs

H

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

13-177 BOM.xls

C

G

13

14

15

5

7

6

17
9

4
11

Add loctite 2701

12

18

22

21
22 Add loctite 2701

Add loctite 2701

Add loctite 2701

15

F

G

Add grease on spindle, Mobilith SHC 007

19

20

23 24 25

26

See assembly procedure no. 13-P02
H Added info regarding Loctite 13.10.2009 RVS MHL

G Replaced pos 20, added pos 26. 15.10.2008/TES TES

F Added assembly procedure no. 08.05.2008 MHL

E Updated pos ballons and BOM list 15.01.2008 MHL

D Updated labels 15.11.2007 TÅB

C Added labels and changed ingoing 
screw 25.10.2007 MHL

A Released for production 23.03.2007 T.B.
Rev. Description: Date/Sign. Approved:

59 4
ISO 7380 - M8 x 12 --- 
12C

58 1 Art. and id no. 13-216

57 1
Only authorized 
personell label 13-218

56 1 Rubber spindle 13-175

55 2
DIN 7991 - M8 x 12 --
- 3.8N

54 1
Bushing, 
Ø14/Ø12X5 03-320

53 2 Nut holder 1/2 part 13-133

52 4
Torp no. 
17W12504

Washer DIN 125 - A 
17

51 1 Bracket 13-135
50 2 Locking plate 13-030
49 1 Bolt 13-025
48 2 Bolt for leg 13-026
47 1 Nut spindle 13-021
46 1 Flat bar right leg 2 13-173
45 2 AV 02711 00824 1410118
44 2 1320110
43 4 A020000X0
42 4 A020000X
41 4 A01_000X
40 4 STOPFEN
39 4 0910180
38 1 Flat bar left leg 2 13-179
37 4 Distance ring 13-029

36 2
Shock cap w/ 
wheel bracket 13-116

35 2 13-183
34 2 13-117

33 2
Leg profile 
machined2 13-174

32 2
Washer DIN 125 - A 
10.5

31 1 1320133
30 1 1320132
29 1 Washer DIN 9021 - 6.4

28 1
Hexagon Nut ISO 4032 
- M6 - W - N

27 2
Washer Ø10.5 
DIN 6340 350 HV

Washer_Ø10,5_ 
DIN6340

26 1
Socket Head Cap 
Screw_DIN

25 1 DIN 914 - M4 x 8-N
24 1 Cable 13-062
23 3 Cable 13-062
22 1 Cable 13-062
21 1 Distance ring 13-049

20 1
DIN 912 M6 x 40 --- 
24N

19 1
Avstandshylse_12 X 
2.9 X 12

18 2
ISO 10642 - M10 x 50 
--- 50N

17 6 0220118
16 5 Cable shoe round

15 4
Probe lower 
mould 13-057

14 1
Lower mould 
contact 13-059

13 2 03-104
12 1 0220111

11 2
ISO 10642 - M10 x 45 
--- 45N

10 2
1320127 O-ring ø12x5 
NBR70

9 1 Axle 13-035
8 1 Sviwel joint 13-023

7 1
Eccentric lock 
chassie 13-126

6 1

Motor Valeo 
404689 
(m/snekkeskrue) 1320150

5 1 1220110
4 2 003_000X
3 2 008_000X
2 2 007_000C
1 1 Chassie mould 13-142

Pos. Qty. Description
Dimension/
Draw. no. Material: Comment: 

Molift Partner 255
Drawing name:

15.12.2005

Drawing number:

Chassie w/legs assy 2
A213-177

1:5RVS
Projection: Scale:Date:Designed/Drawn:

Size

B

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

13-181 BOM.xls

1070

11
4

34
3

Preliminary 1.

F

F

11

4

7
13

7

16

16
5

5

2
17

Add loctite 243
18

12

Rev. Description: Date/Sign. Approved:

F Pos 7: Was art.no.1320107 02.09.2008 TES MHL
E Corrected loctite no. 17.04.2008 RVS T.Bekk
D Updated pos 11,13 and 14 28.03.2008 RVS T.B.
A Released for production 02.04.2007 T.B.

ITEM NO. PART NUMBER DESCRIPTION QTY.
11 13-174 Leg profile machined2 1
2 13-117 1

12 13-183 1
4 13-116 Shock cap w/ wheel bracket 1
5 13-029 Distance ring 2

13 13-179 Flat bar left leg 2 1
19 0910180 2

16 0920107 hjul 75mm 2

17 1320110 1

18 1410118 AV 02711 00824 1
Molift Partner 230E

Drawing name:

Drawing number:

Left leg assy 2

A213-181

1:5
Projection: Scale:Date:

 

Designed/Drawn:

Size

TAB 26.08/05

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

13-182 BOM.xls

F

F

1077

11
4

35
2

11

4

5

17

17

5

7

7

12

2

9

Add loctite 243

14

13

Rev. Description: Date/Sign. Approved:

F Pos 7: Art.no. was 1320107 03.09.2008 TES MHL
E Changed to loctite 243 23.04.2008 RVS T. Bekk
D Changed pos. 11, 12 and 14 28.03.2008 T.B.
A Released for production 28.03.2007 RVS T.B.

Pos. Qty. Description
Dimension/
Draw. no. Material: Comment:

15 1 AV 02711 00824 1410118
14 1 1320110

17 2 hjul 75mm 0920107

16 2 0910180

12 1 Flat bar right leg 2 13-173
5 2 Distance ring 13-029

4 1 Shock cap w/ wheel bracket 13-116

13 1 13-183
2 1 13-117

11 1 Leg profile machined2 13-174

Molift Partner 255
Chassie w/legs assy

Drawing name:

Drawing number:

Right leg assy 2

A213-182

1:5
Projection: Scale:Date:Designed/Drawn:

Size

RVS 28/03-2007

13 Flat bar Right leg



Page 18 of 32 TM03101 Molift Partner 255 Engelsk - Rev. F/ 11/2010

Appendix C
Pos. Part. no. Qty Description

1

2 1320108 2 Wheel ø100 w/ brake

3 1220110 1 Motor, VALEO SW2K 240 rpm

4 1320150 1 Leg spreading motor Valeo 404689

5 1320115 1 Eccentric lock, P230, chassie

6 1320118 1 Swiwel joint

7 1320126 1 Bolt for column lock, P230/255

8

9 1101534 2 Screw M8x16 ISO 7380 Round headed hex

10 1320130 1 Connector w/exterior cogs

11

12 1310128 1 Lower mould, contact  P230

13

14 0220118 6 Washer Neoprene ø22xø5,5x3,5

15 0220121 4 Washer DIN 9021 Ø6,4 Elzn

16 0220122 2 Washer DIN 125B Ø10.5 Elzn

17 0421131 2 Screw DIN 7991 M6X30 Elzn

18 0920216 1 Rivet Nut M6x16,5 UKO 55 st.

19 0229203 1 Screw ISO 7380 M6X40 ELZN

20

21 1320120 1 Distance ring, motor Valeo

22

23

24

25 1320124 1 Screw DIN 914 M5X8 A2

26

27 0228125 1 Nut, Lock DIN 985 M6 Elzn

28 1420100 1 Chassis P205/230/255

29 1320208 1 Screw DIN 912 M6X55 ELZN

30 1320127 2 O-ring 12x5

31 0910153 2 Nut, Special M10

33 1320125 2 Washer DIN 6340 Ø10,5



Page 19 of 32

Chassis and motors

Description.Qty.

Bill of materials:1

Material. Comment.Dimension/
Draw. no.

Pos.

13-176 BOM.xls

F

G

Designed/Drawn:

 
Molift Partner 255

Drawing name:
15.12.2005

Drawing number:

Chassie assy 2

A213-176

1:2.5RVS

Projection: Scale:Date:

Size
T.B.23.02.2007Released for productionA

MHL08.02.2008in pos 6
Changed pos 29 and reforced part D

TÅB06.03.2008 RVSPut back missing pos. 31E

T.Bekk23.04.2008 RVSChanged loctite type from 2701F

MHL01.09.2008Pos10: New art.no. Pos 29, 30: NewG

MHL22.06.2009Corrected div. pos. baloonsH

Approved:Date/Sign.Description:Rev.

SECTION VIEW-VIEW 
SCALE 1 : 5

2

19

14

3

15

7

5

12

28

21

10

14
46

33

25

18

27

9

16

17

30

31
E

29

15

Add loctite 2701

Add loctite 243

Add loctite 243

Add loctite 243

Add loctite 243

C



Page 20 of 32 TM03101 Molift Partner 255 Engelsk - Rev. F/ 11/2010

Appendix D
Pos. Part. no. Qty Description

1 1310117 1 Top Cap Column  P230

2 1310118 1 Lock Pin Trolley

3 0910107 2 Drive handle, Smart/205

4 1310119 2 Bracket drive handle P205-255

5 1411510 1 Batt.holder assy P205/P230-255

6 0920216 6 Rivet Nut M6x16,5 UKO 55 st.

7 1220120 6 Housing Nomad

8 1310103 1,8 Rubber profile P230/255

9 1310129 1 Fixing plate

10 0410117 1 Cable Gland RG2

11 1120505 1 Allen Key 5mm

12 1320205 1 Dowel Rivet DIN7337 ø4x6 A2

13 0210304 1 Label: Arrow 30x7mm Red

14 1450120 8 Rivet DIN 7337 Dim. 4 x 16

15 1310101 1 Column machined P230

16 1310127 1 Contact   P230

17 0220121 4 Washer DIN 9021 Ø6,4 Elzn

18 1311501 1 Trolley w spindel assy, see 18.1 to 18.31

19 0210305 1 Label: Slinglabel (XXS-XXL)

20 1410102 1 Flat Bar Column Left

21 1410103 1 Flat Bar Column Right

22 0210308 2 Label Partner logo

23 1310123 Electric diagram

24 0220119 2 Screw ISO 7380 M6X10  Elzn.

25 1310303 1 Label Emerg. Stop (brady)

26 1330115 2 Washer SRKB 7x25x1,5 ElZn

27 2018004 1 Hand Control Partner/QR2

28 1320201 2 Screw DIN 912 M4X20 ELZN

29 1101532 3 Screw ISO 7045 M4X8 TORX

30 1320203 1 Screw ISO 7380 M4X8 ELZN

31

32 1310302 1 Label, Technical data P255

33 0310120 2 Washer DIN 9021 DIM 4 Elzn

34 1310307 1 Label, Controlled date/sign.

35 0421135 1 Decal: ID,no

36 1410137 1 Screw DIN912 M4x14 ElZn 8.8

37 1150133 1 Lock Nut DIN 985 M4 ElZn

38 1420521 1 Sleeve column ass.P205/P230

18.1 1310113 1 Trolley, column P230/P255

18.2 1310109 4 Bearing Axle Trolley

18.3 1310116 1 Guide Sleeve Trolley

18.4 1310102 1 Ball Screw Partner 230

18.5 0210114 5 Spring, Cup 34x12x1,25

18.6 1320210 2 Nut DIN 439 B M12x1,25

18.7

18.8

18.9 1310110 4 Wheel Trolley

18.10 1310107 1 Distance plate Trolley

18.11 1310108 2 Guide Sealing Trolley

18.12 1320207 2 Screw DIN 7991 M6X10 8.8 ElZn

18.13 1320209 2 Screw DIN 912 M5X16 8.8 ELZN

18.14 1320124 1 Screw DIN 914 M5X8 A2

18.15 0210117 1 Female Connector Partner (M12)

18.16

18.17 1310115 1 Sleeve Brake Trolley

18.18 1310141 1 Flanged bearing PAF 15090 P10

18.19 1 Slide bearing PAP 1510 P10, see pos 18.32

18.20 1 End stopper, column, see pos 18.32

18.21 1 Bearing house lower, column, see pos 18.32

18.22 1 Spring brake, column, see pos 18.32

18.23 1 Bearing house upper, column, see pos 18.32

18.24 1 Thrust ball bearing TYPE 51103, see pos 18.32

18.25 1 Brake washer, column P255, see pos 18.32

18.26 1310134 1 Top Plate Column P230/255

18.27 1 Nut, Lock DIN 985 M10 Elzn, see pos 18.32

18.28 1101511 1 Spring pin DIN 1481  6x24

18.29 0210115 1 Washer 12,5x35x2 Elzn

18.30 1310140 4 Ball Bearing type LR 201 NPPU

18.31 1310137 6 Shims DIN/ISO 988 ø12xø18x0,3

18.32 1310501 1

Brake column set P230/P255, incl pos 18.19, 

18.20, 18.21, 18.22, 18.23, 18.24, 18.25, 18.27



Page 21 of 32

D

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

13-180 BOM.xls

5

4

3

6

8

18

1

7

16

7

2

10

11

12

14

13

14

23

Add loctite 243

To be mounted with recycle
 symbols downwards

17

9

20

21

15

19

Use shims to tighten the wheels inside the column profile

22

25

27

30

26

24

29
28

31

33

33

32

14

Add loctite 2701

See assembly procedure 13-P03

Add loctite 243

34

35

36

37

Add loctite 2701
L

38
M

Hole to be drilled according to 
assembly instructions

23
0

5

25

A

A

D

D

G

G

13
0,

5

SECTION A-A

5

SECTION D-D

E

15

10

SECTION G-G

Make sure the probes are
movable after assembly

M Added sleeve for better fixing and 
replaced a longer bolt, EO 72 01.07.2010 RVS TÅB

L Added fixing bolt and rearranged 
pos balloons 21.09.2009 RVS TÅB

Rev. Description: Date/Sign. Approved:

65 Parameter 1301
53 1 Electrical diagram 13-007

79 1
DIN EN ISO 7040 - 
M4 - N

78 1
DIN 912 M4 x 12 --- 
12N

77 1 Label ID no 13-232
76 1 Art. and id no. 13-217

75 2 0310120
0310120 Washer 
DIN9021 M4

66 1
Main label Molift 
P255 13-199

60 1
Handcontroll 2 
buttons 14-109

52 2 Label Partner logo 13-215

51 1 Art. and id no. 13-216

55 1
Emergency 
lowering 13-222

49 1
Flat bar column 
right 13-194

48 1 13-193

47 1 Seillabel

54 2
ISO 7380 - M6 x 10 --- 
10N

58 2 Washer DIN 9021 - 7.4
36 1 Fixing plate low 13-084

35 1 Fixing plate high 13-083

43 4
Washer DIN 125 - A 
6.4

31 8
DIN 660-4x14-St-A-
7.5

74 1
Arrow column 
depth label 13-221

73 1
1320205 Rivet 4X8 
DIN 7337 A2

72 1 1120505
71 1 0410117
70 4 PreviewCfg

24 1
Fixing plate 
sealing 13-068

23 1 Rubber profile 13-031

62 4
ISO 1207 - M4 x 8 --- 
8N

69 2
DIN 912 M4 x 20 --- 
20N

68 2
DIN 912 M6 x 20 --- 
20N

14 6 Naglemutter M6X13

13 1
Battery holder 
assy 13-046

11 5 Cable shoe round

39 1
Upper mould 
contact assy 13-170

6 2 Bracket handle 13-016
67 2 (03-150) 03-150
4 1 Lock pin trolley 13-124
3 1 Top cap column 13-111

46 1
Trolley w/spindel 
assy 2 13-187

38 1 Column mach. 13-085

Pos. Qty. Description
Dimension/
Draw. no. Material: Comment:

Molift Partner 255
Drawing name:

13.12.2005

Drawing number:

Column complete
A213-180

1:5RVS
Projection: Scale:Date:Designed/Drawn:

Size

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

13-187 BOM.xls

E
1

11

9

30

2

3

20

17

18

26

19

21

24

22

23

10

12

13

29
5

6

15

28

14

Add loctite 2701

Add loctite 2701

Add grease Mobilith
SHC 007

Add grease Mobilith
SHC 007

Add grease Mobilith
SHC 007 outside

The Ø6,2mm hole for spring pin, item no.27,
 must be assembly drilled

4

Add loctite 2701

Add shims here on this side 
to make wheels fit in column

25

Add loctite 243

Add loctite 2701 on inside

Add loctite 243

27

31

1700,6

17

143

C C
Distance to rod/screw

SECTION C-C 
SCALE 2 : 1

Rev. Description: Date/Sign. Approved:

E Added pos 31 05.02.2009/TES MHL

D Added infor regarding loctite and 
assembly 21.11.2007 MHL

A Released for production 05.01.2006 T.B.

ITEM NO. PART NUMBER DESCRIPTION 1500 
mm/QTY.

1 13-013 Trolley machined 1
2 13-113 Shaft pin trolley 4
3 13-114 Guide sleeve trolley 1
4 13-118 Ball screw 1
5 Tallerkenfjær 

SKF4308 5

6 Hexagon Nut ISO - 
4034 - M10 - N 2

29 Washer ISO 7093 - 12 1
30 SKF - 6202 - 

Full,DE,AC,Full_68 4
9 13-112 Wheel trolley 4
10 13-039 Distance plate trolley 1
11 13-067 Guide sealing 2
12 ISO 10642 - M6 x 10 

--- 10N 2

13 DIN 912 M5 x 20 --- 
20N 2

14 DIN 914 - M5 x 8-N 1
15 lagerring med tenner 1
26 13-171 Top plate column 1
17 13-024 Sleeve break 1
18 Foring_15X17X9 1
19 Foring_15X17X10 1
20 13-022 End stopper 1
21 13-120 Bearing house lower 1
22 13-036 Spring break 1
23 13-121 Bearing house upper 1
31 SKF - 51101 - 

10,SI,NC,10_68 1
25 13-018 Break washer 1
27 Hexagon Nut ISO 

4033 - M10 - W - N 1

28 Spring Pin ISO 8752 - 
6 x 24 - St 1

Drawing name:
09.12.2005

Drawing number:

Trolley w/spindel assy 2

A213-187

1:5RVS
Projection: Scale:Date:Designed/Drawn:

Size

Column assembly



Page 22 of 32 TM03101 Molift Partner 255 Engelsk - Rev. F/ 11/2010

Appendix E
Pos. Part. no. Qty Description

1

2 1310126 1 Lower mould, P230

3 0920114 1 Emergency Stop Switch

4 1310120 2 LED-Guide

5

6 1320112 1 Main PCB

7 1310122 1 Membrane Battery Holder P230/2

8 1310133 1 Screw PT 1452 40X16

9

10 1310135 4 Screw PT 1452 40X16

11 1310136 1 End Piece(cap) 1S11-19,0

12 1310121 1 Motorcable, P230

13 0220307 1 Label Emergency Stop

14 0910167 1 Emergency stop extention

15

16

17

18 1310138 1 Extender black 9mm RoHS

19 1100303 1 Label:Hi-Trac Security Control

20 0920072 1 Molex Plug 44441-2002 Smart

21 1310144 1 Contact AMP 3-0640426-5

22 1310145 1 Cover to conta. AMP0-0640551-5

23 1310139 1 Upper Mould assy P205/230/255



Page 23 of 32

Battery holder assembly

E

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

13-046 BOM.xls

I I

I

3

2

23

6

7 4

8

10

17 El diagram

12

Remove paper tab from buzzer before assembling

13

14

F

G

18

Note for  Pos 10 and 11! 
Check height of extensions.
Height = 4x10 + 1x9 (Total = 49 mm)

11

G

19

22 21

20

H

H

A

A

SECTION A-A 
SCALE 1 : 2

Assembly instructions 13-P03

J Ref. EO 44 /2010 20.04.2010 RVS RVS

I Ref. EO 8/2010 14.01.2010 TES TÅB

H Add pos 19 20.11.2009 RVS TÅB

G Added pos 11, Pos 10 - 1 piece 03.09.2009 TÅB MHL

F Replaced pos. 14 18.12.2008 MHL

E New emergency stop extender and 
rearranged pos ballons 25.08.2008 RVS MHL

D Added label emergency stop 08.04.2008 RVS T.B.

C Changed dimensions due to new 
emergency stop on PCB 27.09.2007 T.B.

B Changed parts (13&14) due to new 
emergency switch 25.04.2006 TB

A Released for production 05.01.2006 MHL

Rev. Description: Date/Sign. Approved:

20 1 1310145 Contact cover

19 1 1310144 Contac AMP 
3-0640426-5

18 1 0920072 Molex Plug 
44441-2002 Smart

17 1 Label safety check 13-224-A

16 2 Ø7/Ø6X17, 
Thread Ø0.5 Spring battery probes

15 1 03-174
14 1 Label 0220307

13 1 Motorcable w/ 
stretchrelief 13-037

12 1 Cap 1S11-19,0 1310306

11 1 Extender 10mm 
2S09-9,0 1310138

10 1 Plastic screw PT 1452 40 X 16

9 2 Circlip DIN 471 - 8 x 
0.8

8 1 13-094
7 1 Membraenpanel 13-060
6 2 Battery probe 13-053
5 2 LED guide 13-038

4 4 Extender 10mm 
2S09-10,0 1310135

3 1 0920114
2 1 Lower mould 13-048
1 1 Upper mould 13-047

Pos.
New emergency 

switch/QTY. Description
Dimension/
Draw. no. Material: Comment:

Drawing name:
20.12.05

Drawing number:

Upper mould assy
Battery holder assy

A213-046

1:1RVS
Projection: Scale:Date:Designed/Drawn:

Size



Page 24 of 32 TM03101 Molift Partner 255 Engelsk - Rev. F/ 11/2010

Appendix F
Pos. Part. no. Qty Description

1 2 Flat Bar Arm, Partner 230/255, see pos 5 

2 1330108 1 Rubber Cover Arm, P230/255

3 1330105 1 Locking handel,arm  P230/255 (incl. in pos 5)

4 1330104 1 Endcap arm, P230

5 1330121 1 Lifting arm, spare part, incl pos 1, 3, 7,8

6 1330109 1 Screw ISO 4017 M8X40 8.8 EL (incl. in pos 5)

7 1101522 1 Screw ISO 4017 M8X16 8.8 EL (incl. in pos 5)

8 1310306 1 Label, Art. Id. No. (Brady)

9 1310304 1 Label, SWL 255kg (Brady)

10 1310307 1 Label, Controlled date/sign.



Page 25 of 32

Lifting arm

F

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

13-004 BOM.xls

D

E

F

G

2

1

3

Add loctite 243

Add loctite 243

45

6

7

8

9

10

C

9

VIEW C

8

D

G Ref. EO 119/2010 08.11.2010/TES TES

F Added label 21.01.2008 TÅB

E Added ID label and removed SWL 
label 16.11.2007 MHL

D Changed label from 230 to 255 kg 24.10.2007 MHL

C Changed ingoing part fix plate and 
fix bolts 07.06.2007 T.B.

B Removed suspension w/bolt 16.04.2007 T.B.

A Released for production 21.12.2005 TB
Rev. Description: Date/Sign. Approved:

Molift Partner 255
Drawing name:

13.12.2005

Drawing number:

Hanger w/ arm assy
A213-004

1:5RVS
Projection: Scale:Date:Designed/Drawn:

Size



Page 26 of 32 TM03101 Molift Partner 255 Engelsk - Rev. F/ 11/2010

Appendix G
Pos. Part. no. Qty Description

1 1330111 1 O-ring ø39,2x3,0 N70B

2 1330112 1 O-ring ø18x3,0  N70B100N

3 1330113 1 Washer, Nylon ø31x43x1,65

4 1330107 1 Spring, Hagens 1725 ø30x35

5 1330106 1 Lockbolt Suspension Partner230

6

7 Alternative suspensions as below

1330201 1 Suspension, 4X P230 XL

1330202 1 Suspension, 2X P230 Large

1330203 1 Suspension, 2X P230 Medium

1330204 1 Suspension, 4X P230 Medium

1330205 1 Suspension, 4X P230 Large

8 1310306 1 Label, Art. Id. No. (Brady)

9 1310307 1 Label, Controlled date/sign.

10 1330901 1 Painted Grey RAL 7047



Page 27 of 32

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

13-211 BOM.xls

B

B

B

5

1

2

7

4

3

8

9

10

Rev. Description: Date/Sign. Approved:

B Added POS 8, 9 and 10. 16.09.2008/TES MHL
A Released for production 07.09.2007 MHL

Size

Designed/Drawn: Date: Scale:Projection:

RVS 1:5

13-211 A3

Steelsuspension 2 point large w/bolt
Drawing number:

07/09-2007

     

Drawing name:

Molift P255
 

B

B

B

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

13-210 BOM.xls

5

1

2

7

4

3

8

9

10

Rev. Description: Date/Sign. Approved:

B Added pos 8, 9 and 10. 15.09.2008/TES MHL
A Released for production 07.09.2007 MHL

Size

Designed/Drawn: Date: Scale:Projection:

RVS 1:5

13-210 A3

Steelsuspension 4 point large w/bolt
Drawing number:

07/09-2007

     

Drawing name:

Molift P255
 

Suspensions

G



Page 28 of 32 TM03101 Molift Partner 255 Engelsk - Rev. F/ 11/2010

Appendix H
Pos. Part. no. Qty Description

LOW LEGS

1 1320510 6 Wheel Movetto DDK 231-3x10

2 1320509 1 Right low leg welded P230/255

2L 1320508 1 Left lower leg welded P230/255

3 0910180 2 Bushing, Flanged TFF 20115

4 0420253 4 Anti Skid Leg QR1

SUPPORTING ARM

1 0910107 2 Drive handle, Smart/205

2 1350103 2 Middle pipe walker, P255

3 1320124 4 Screw DIN 914 M5X8 A2

4 1350110 2 End cover, KB, P255

5 1350112 2 Cover, walker bar. KB 255

6 1350115 1 Nut, fot adjust pressure M8

7 1350111 4 Support guide KB 255

8 1350102 2 Innerpipe walker, P255

9 1350101 1 Walker bars welded, P255

10 1310119 2 Bracket drive handle P205-255

11 1350104 1 Alu profile pressure adjust

12 0220120 4 Screw DIN 912 M6x20 8.8 ELZN

13 1350117 1 Locking handle M8

14 1350116 1 Foot 209/M08x33 TH1 (Torp)

15 1450120 4 Rivet DIN 7337 Dim. 4 x 16

16 1450120 6 Rivet DIN 7337 Dim. 4 x 16

17 0920216 4 Rivet Nut M6x16,5 UKO 55 st.

18 0210305 1 Label: Slinglabel (XXS-XXL)

19 1310306 1 Label, Art. Id. No. (Brady)

20 1120503 1 Screw, grub DIN 916 M8 X 10 A4

21 1330115 4 Washer SRKB 7x25x1,5 ElZn



Page 29 of 32

H

Qty.

Bill of materials:1

Material. Comment.Dimension/
Draw. no.

Description.Pos.

13-246 BOM.xls









Add loctite 243



   
   

Scale:



RVS



Projection:

Drawing name:


Drawing number:

Date:Designed/Drawn:

Size




28/03-2007

Equipment

Low leg

Supporting arms

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

13-186 BOM.xls

8

2

1

5

10

7

6

11

9

4

13

12

14

3

15

16

16

17

19

21

Assembly instructions 13-P05

20

B

A

78

19

10
0 18

Rev. Description: Date/Sign. Approved:

F Added set screw inside handle 07.08.2008 RVS MHL
E Added washer pos no. 20 27.06.2008 RVS T.Bekk
D Removed cableholder (pos 20) 23.04.2008 RVS MHL
C Add two labels (Id. and sling) 26.10.2007 MHL
B Changed ingoing parts 14.09.2007 T.B.
A Released for production 29.06.2007 T.B.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 Kjørehåndtak_instløf

ter 2
2 13-159 Middle pipe walker 2
3 DIN 916 - M5 x 8-N 4
4 13-157 End cover 2
5 13-162 Cover walker 2
6 M8_pressmutter 1
7 13-161 Support guide walker 4
8 13-160 Innerpipe walker 2
9 13-168 Walker bars welded 1

10 13-016 Bracket handle 2
11 13-087 Fixing bracket 1
12 DIN 6912 - M8 x 16 --

- 9N 4

13 GN300-63-M8x40-
Wiberger 1

14 GN300-63-M8x40-
Wiberger 1

15 Popnagle 4,0X16 4,0 X10 mm 4

16 Popnagle 4,0X10 6

17 Naglemutter M6X13 4

18 Seillabel 1

19 Art. og id nr.walker 1

20 DIN 916 - M8 x 10-N 1

21 1330115 Washer 7X25X1,5 ElZn 4

Size

Designed/Drawn: Date: Scale:Projection:

RVS 1:5

13-186 A3

Walker assy
Drawing number:

03/04-2007

     

Drawing name:

Column assy with flexible bars
Molift Partner 255

Qty.

Bill of materials:1

Material. Comment.Dimension/
Draw. no.

Description.Pos.

13-247 BOM.xls

   
   









Add loctite 243



26.08/05

 
Drawing number:


Drawing name:


Projection:



Scale:

TAB
Designed/Drawn:

Size

Date:



1

4

2L 3

3


